This site in german: Trabant 1.1 > Ersatzteile > Vorderachse > Lenkung 
You are here: > Trabant 1.1> Spare parts> Front axle> Steering

Steering

The complete offer in Steering

Steering column assembley complete

New steering gear fit for Trabant 1.1
Fit to all types: Limousine, station wagon and Tramp
  • without steering track rods
  • inclusive leaver
  • new production
180,31 €inclusive VAT, plus shipping costs
0temporary not available
temporary not available

Art.No. 951

Steering column assembley complete, overhauled

new steering gear fit for Trabant 1.1

  • without steering track rods
196,48 €inclusive VAT, plus shipping costs
0temporary not available
temporary not available

Art.No. 952

Lock plate for steering column assembley

lock plate for the nut of steering-gear arm
  • inner diameter: 14,4 mm
  • outer diameter: 36,0 mm
  • thickness of shett metall: 0,8 mm
  • surface: electrogalvanized and with oliv drap color
0,91 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 953

Protection cap for Steering column assembley

Plastic cap for dust and splash water protection of the gear rack. Also it is used as an lubricant reservoir.
Mounting place at the left side of the steering column case.
The cap will be placed and secured by an snap clip or by cable fixer.
New Reproduction, made in EU
One piece will be needed for each steering column.
original ZAK no.:1342913204023303
5,76 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 955

Steering rack gaiter

Steering sleeve for the Trabant 1,1.
New original spare part.
Not the same like steering rack gaiter from Trabant 601
8,95 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 957

Sealing for steering column

fit to all Trabant (two stroke and 4 stroke)
one piece needed
material: black rubber
colour: black
original spare part
original ZAK-no. 1342913204016103
4,59 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 1065

Track rod, complete

Track rod with ball joint at the outher side and elastomer joint at the inner side.
Delivery pre-installed inclusive connection element, nut right- / left tap and locking plates.
  • fit to Trabant 1,1
  • ball joint made in Eu
  • two pieces will be needed
98,90 €inclusive VAT, plus shipping costs
Lieferbar innerhalb von 6-8 Wochen.

Art.No. 959

Ball joint for trak rod, complete

Track-rod end for the Trabant.
The spare part is made in EU
Two pieces will be needed for each car.
Tap at the shank M14x 1,5 right
Tap at the cone: M10x1,25
delivery inclusive looknut M10 x 1,25
15,24 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 962

Ball joint for trak rod, made in Germany

Track-rod end fit to the right and left hand of the Trabant 601 and Trabant 1.1 track rods (outside)
The spare part is made in Germany and will be the best exchange to to original ball joints.
  • Two pieces will be needed for each car
  • Tap at the shank M14x 1,5 right
  • Tap at the cone: M10x1,0
  • delivery inclusive looknut M10 x 1,0 and pin
  • made in Germany
35,43 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 7568

Pin for castle nut

Secure pin for the castle nut original track-rod ends.
Size: 2x28 mm
material: stainless steel
two or four pieces will be needed
made in Germany
0,15 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 7102

Locknut for track rod M10x1

Security nut for the original track-rod ends.
tap: M10 x 1,0
strength class: 10.9
two or four pieces will be needed
made in Germany
0,49 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 969

Locknut track rod end M10x1,25

Security nut only use for the new produced (made in EU) track-rod ends.
tap: M10 x 1,25
strength class: 10.9
two pieces will be needed
made in Germany
0,49 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 6902

Castle nut track rod M10x1

0,94 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 7101

Look plate for track rod

Sheet metal with two brackets for mounting at the Trabant track rods.
After you adjust the track at your car you have to secure this look plates.
Please note: This part can be only udes one time
  • material: steel
  • Survace: galvanicedt
  • made in Germany
  • 4 piece will be needed
1,23 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 963

Nut for track rod M14, right tap

Trak rod nut for mounting at the connection between clutch element for track rod and ball joint.
Fit to all Trabant types: 500,600,601 und 1.1
  • strength class: 10.9
  • surface: galvanized
  • thread M14x1,5 right
  • for each car two pieces will be needed
  • made in Germany
1,54 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 966

Nut for track rod M14 x 1,5 left

Trak rod nut for mounting at the connection between track rod - clutch element for track rod.
Fit to all Trabant types: 500,600,601 und 1.1
  • strength class: 10.9
  • surface: blank
  • thread M14x1,5 left turn
  • for each car two pieces will be needed
  • made in Germany
6,13 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 967

Adjustment element for track rod

Hexagon adjustment piece with for the connection between spur rod head and track rod.
This element have one side with right threat (track rod head) on the other side left threat (track rod)
The connection piece is used to setting the track of the front wheels at the
Trabant 500, 600, 601 and 1,1.
  • Delivery as single part, without any mounting bits
  • Spanner gap: SW22
  • made in Germany
  • 2 pieces will be needed
7,43 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 968

Guide cap- set, steering column

Upper bearing part for the Trabant steering column.
The price is for one set (inclusive 3 pieces).
Fit to Trabant 500, 600, 601 and Trabant 1.1
Slide bearing for Collar - shaped rind, steering column
  • material: plastic
  • original spare part
  • one set will be needed
original spare part number: 1342913204031303
19,50 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 1057

Collar - shaped ring, steering column, new version

Rubber bearing for the steering column. The ring will be móunted at the cross holder and fixes the bearing shells (LDM-no.: 1057)
made in Germany, original spare part.
  • 1 piece will be needed
  • Fit to all Trabant types
  • material: rubber
18,11 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 7303

Fabric washer, steering column

This joint is made of fabric reinforced rubber.
Delivery inclusive 4 tubular rivet to reinforce the holes.
Mounting place: bottom of the steering column, joint to the connector steering rack.
  • fit to Trabant 500,600,601 and Trabant 1,1
  • one piece will be needed
  • material: rubber-fabric
  • original spare part
9,80 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 1066

Steering wheel

Foamed material steering wheel for Trabant 601 and Trabant 1.1
The spare part is an secound hand part, compelete checked and cleaned.
Mounting at the steering column by grooved taper pin.
One piece will be needed
Material: steel ring with formed plastic, colour black.
85,20 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 7523

Parallel grooved pin

The grooved dowel pin is the connection between the steering wheel - steering wheel adapter and the steering column.
Be careful: do not use the grooved pins twice!
  • size: 8 x 32mm
  • fit to all Trabant
  • one piece will be needed
1,34 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 6569

Ignition look (second hand)

The ingition look fit to Trabant Trabant 601 (later models) and Trabant 1,1.
Type of look system with mechanical anti-theft device.
  • checked second hand part
  • delivery inclisive one key
  • Complete unit with electric switch for ignition and starter motor
  • es wird ein Stück benötigt

additional needed special tools for disassenbly / assembly:
  • should the occasion arise ejector for grooved taper pin at the steering wheel
150,63 €inclusive VAT, plus shipping costs
Lieferbar innerhalb von 6-8 Wochen.

Art.No. 826

Steering column, new type

Steering column for type model with steering lock.
  • scope of delivery: pree mounted with fabric washer and connection piece for steering
  • original spare part
  • fit to Trabant 601 and Trabant 1.1
  • one piece will be needed
38,27 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 6070

puller for ball joint 29/55mm

gable width: 29 mm
max. lenght of ball joint axle: 55 mm

fit to pull up the lever of steering gear
79,82 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 6814

Steering wheel, old version

Steering wheel for Trabant 601.
The spare part is an new production in Europe
Mounting at the steering column by grooved taper pin.
One piece will be needed
Material: steel ring with plastic, colour black.
85,08 €inclusive VAT, plus shipping costs
Delivery in 1-3 days

Art.No. 8479
The complete offer in Steering

* All prices inclusive VAT and plus shipping costs.
© 2003 - 2023 LDM-tuning.de
Ersatzteile für Trabant, Wartburg und Barkas